


REPLACEMENT PARTS LIST (HARDWARE)

PACKAGE | ITEM # SAMPLE DESCRIPTION QTY.
H1 AN HEX BOLT 3/8" x 2-1/2" 4
ok
g_u .
=
i H2 WASHER 3/8"ID x 1-1/4"0D 4
&
421
snd .
H3 FLAT HEAD SCREW #8 x 1" 8
¥
8 H4 HEX BOLT 5/16" x 2" 16
@
=
= H5 WASHER 5/16"ID x 7/8"0D 16
0
He6 T ~ HEXBOLT 3/8" x 2-1/2" 18
H7 @ DOME WASHER 3/8"ID x 1-1/4"0OD 18
31 /
b .
<
g H8 FLAT HEAD SCREW #10 x 2-1/4" 12
[11]
bt
o H9 Wm i T HEX BOLT 5/16" x 1" 12
.:l E ARRRARRRRRASARARRRLY
<
44
H10 D) WASHER 5/16"ID x 7/8"0D 12
H11 s FLAT HEAD SCREW #6 x 7/16™ 30

1/4.




REPLACEMENT PARTS LIST

PACKAGE | ITEM # SAMPLE DESCRIPTION 1 ary.
§ 1 {@? LEG 4
@)
5 )
S 2 WOODENBLOCK 8
m
3 . CABINET 1
" 4 TOP RAIL LEFT SIDE 2
-
m =t
2|
- | = 5 TOP RAIL RIGHT SIDE 2
a |
=
6 TOP RAIL END 2
- 7 SIDE POCKET 2
o
8
a 8 CONER POCKET 4
9 SLATE (LEFT) 1
t
< 10 SLATE (CENTER) 1
[43]

11

SLATE (RIGTH)

2/4







14

4



